XJR90SS

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN | Quantity
1 black right bar grip W090031 BSE without tube 1
2 |white grip tube W090021 KB0101-P01 1
3 |black throttle perch W080018 KB0100-PO1 without tube 1




4 |black throttle cable W060009 AN0100-008 008 740 123 /DB70 1
5  |bar pad cover W431220 215%185 JK13090-1/2/3 same as JK14189 1
6 |batpad W430193 AL0102-002 / D12*53%220 1
7 [belt 1450024 AR0100-006 5%200mm /380 1
8 |stop switch D040001 AM0300-001 I !
9 [black left bar grip W090030 BSE !
10 black steel handle bar WO070077 CRF3 L D12 1
11 |electric start switch D040015 AMO0300-008 " / 1
12 |right brake lever assy. W110089 DB-G21 N -| 1
S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 |front drum brake comp.  |WA451411 & 1
1*1  |front drum brake pad W450225 5 1
2 |front brake cable W060038 DB-05 DBO5 |- 800 160 DB70 rubber=800 tail=160 1
G DN ‘lif.:‘ “ |
““ \| ‘ | \
I |
e IS ’ L i
A T ,’—1 [ ey
= !
il © -
|
o 4




Specification in EN

QUanTity7se]

S/IN |part name in EN U8 code Part No. U8 part name in CN Specification in CN .
1 |rear drum brake comp. W451412 q 1
1*1 |rear drum brake pad W450225 1
2 |washer J020003 GB96-76 2*20 2*20 1
rear pull rod W120073 DB-03 1 1
4 cooter pin J420002 GB91-86 ) 1
/ / /9
;S /o
/ / /
/ S/
/ /f //
// / //
// /’ //
/ / / /
/ / // /
/r'f‘\\‘\‘\\(/ / /
/\?/ /ﬁ{;\{/
A / A
,’/ /// ’\ /\}‘}
// V4 P
/ // Y
// / / //
&/ ef
o) 0 =
/ c;:/ oy Jo!
o/
N 7w
S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 |black front left fork W140148 KH0100-081L DB70 / 500mm/ 4 1
2 |black front right fork W140149 KH0100-081R DB70 / 500mm/ 4 1
3 |front shock bracket W440003 QTZJ005 DB50 |- : 1
4 flange bolt J400001 GB5789-86 E H M6*12 1

1*

>




S

SIN  |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:ny/se
1 |steering stem W150156 PBmv . 12 Ko 1
W " n
-l
@ C@
i
S/IN |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:ny/se
1 |front tire assy. W180001 KM1000-HO01 Al 2.50/10 /] 2.50-10 1
1-1 |front tire W451318 KM1001-H01 ! 2.50-10 2.50-10 1
1-2  |inner tube W451285 KM1002-H01 N op 2.50-10 2.50-10 1
1-3 | lining belt W451443 N 250-10 1
1.471U
2 |frontrim assy. W190234 |- / q 34/ WO030020 1.4%10 1
12*%20*2R

2-1 |black steel rim W450208 KN1001-G01 1.4*10 1.4*10 1
2-2 |inner spoke assy, W450193 p 14
2-3  |outer spoke assy. W450193 14
2-4  |wheel hub W450912 1
3 |bush W040035 AV0012-006 H DI2*20¥H26 p * * ®12*20*H26 1
4 |front wheel axle W030020 AU0012-007 012*195mm ©12*195mm 1
5  [lock nut J070006 GB6187-86 E H M12 M12 1




QUanTity/se]

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN .
1 rear tire assy. W180001 KM1000-HO01 1
1-1 |[reartire W451318 KM1001-H01 2.50-10 2.50-10 1
1-2  [inner tube W451285 KM1002-H01 P 2.50-10 2.50-10 1
1-3  [rear tyre lining belt W451443 N 2.50-10 1
2 |rear rimassy. W200165 DB-G22-K-K E U 1.4*10 1
2-1 [black steel rim W450208 KN1001-G01 1.4*10 1.4*%10 1
2-2  [inner spoke assy, W450411 p 14
2-3  |outer spoke assy. W450411 14
2-4  |wheel hub W450913 1
3 lock nut J070003 GB6187-86 E H M8 M8 4
4 37T rear sprocket W350036 L 420137 p 58 420137 1
5 flange bolt J400011 GB5789-86 E H M8*30 M8*30 4
6 bush W040024 AV0012-019 012*¢20*6 012*p20*6 1
7 chain adjuster W340027 DB-35 p H D12 D12 2
8 rear wheel axle W030023 AU0012-003 SSR H H O12*215%1.25mm O12*215%1.25mm 1
9 flange lock nut J070006 GB6187-86 ‘E H M12*1.25 M12*1.25 1
10 |bush W040029 AV0012-009 012%¢20*19 ¢12%920*19 1

1




S/IN |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quantity
1 CMA frame assy. L.060001 KQ3000-G20 | T 2 /DB50 f v 1
2 flange lock nut J070003 GB6187-86 E H M8 4
3 |battery box W230372 AS0200-056 CM / 119*70*77 THO1 1
4 |chain guider W340030 AC0101-001 / 1
5 |flange bolt 1400009 28 GB5789-86 H / H GB5789-86 M8*20 2

flange bolt J390020 GB5787-86 E H M8*110 K 1
flange bolt J390019 38a GB5787-86 ‘E H H /YH10.9 GB5787-86 M8*110 1
8 battery D020010 DTX4L-BS 12V4Ah !

8-1 |battery belt W400059 -M-1 DB70/KMB 1
9 screw J350016 pE K M8*40 1
10  |bearing W010001 89.6082Z 60822 2

< —9 '
A 22— «— 21
o 13>@ Sl
14—>@ (| —
8 W@ \
/ S — < 1
T ® «—3 13“@ e o
7 ® «—3
<« 11
N <«—15 E——12
10—> — d =\ 1 1> <-+ -6
) | o 126
045 e s erge—4
«—38 s
«38

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 tri-angle steel swing arm L060159 DB-21 [ DB70/ 1
2 KMC chain V020098 KMC 420H 78L KMC420-78 1

2-1 |chainclip W452167 KMC420H \ 1
3 flange nut J060001 GB6177-86 ‘E H M6 M6 2
4 BBR steel chain guide W340062 AC0500-G01 BBR /SSR >} 1
5 washer J020004 GB96-76 @6*18*1.5mm P6*18*1.5mm 2
6 bolt J350011 pE M8%*20 M8*20 2




7 chain slider W340038 DB-70 1
8 flange bolt J400002 GB5789-86 E H M6x16 M6x16 3
9 swing arm axle W030010 AU0010-001 M10*195*1.25 M10*195*1.25 1
10 flange lock nut J070004 GB5789-86 E H M10*1.25 M10*1.25 1
11  |flat washer J020004 76a GB97.1-85 H Y GB97.1-85 ®8*16*1.5 D8*¥16*1.5 2
12 |spring washer J010002 65.GB93-87 H Y GB93-87 d8*13*2 O8*13*2 2
13  |bearing W010002 90.6000Z 60002 60002 2
14 |flat bush W040022 AV0010-003 H ®10.2*22.5%¥H20 ®10.2*22.5%¥H20 2
15 |chain protector cover W340043 DB70 DB70 1
S/IN |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN < t' y
1 honda rear shock W360084 i DB70 L=255 DB70 L=255 1
2 flange lock nut J070004 GB6187-86 H M10x1.25 M10x1.25 2
3 |flange bolt W030001 GB5787-86 H ¢10x45x1.25 ¢10x45x1.25 2




QUaNTItyrse]

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN N
1 |down-going brake pedal  |W330070 DB-26-1-K i q 1
2 rear brake spring W050001 AQ0300-003 L- 1
3 [washer J020014 GB97.1-85 ¢15xp30x2.5 ¢15xp30x2.5 1
4 |cotter pin J420005 GB91-86 o 2.5x30 2.5x30 1
1 =
1-1
= (o)
= .
b 0
©
&
1-2
SIN part name in EN U8 code Part No. U8 part name in CN Specification in CN |Specification in EN |Quantity
1 ZR90 engine assy. . - 1
W250571 ZR900 4 420-14 v /| FA59-3 1

1-1 start lever WA452140 7R - 1
1-2 gear shift lever W452143 7R M6*20 4
2 engine saver piece W440375 AS0200-058 CMA .




/ 2 4 8
/

SIN [part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 |black steel engine plate W300006 KX0100-G02-K L SSR 1
2 [flange bolt J390011 32 GB5787-86 H H Y GB5787-86 M8*40 M8*35 2
3 flange bolt J400002 22a GB5789-86 ‘E H / H GB5789-86 M6*16 M6*16 1
4 pin J420006 GB882-86 ¢7.8%42 2
5 |right footpeg spring W050012 AQ0102-004 i T O16*02*¥H10*5 O16*D2*H10%5 1
6 left footpeg spring W050011 AQ0101-004 ' ®16*D2*H10*5 O16*O2*¥H10*5 1
7 cotter pin J420004 GB91-86 o 2.5%24 2.5*24 2
8 |left footpeg W320017 KZ0101-003-K r N R 1
9  |right footpeg W320018 KZ0102-003-K r- N R 1
10 |footrest bracket W310030 KY0100-P15-K mini-A 3 /B T 1
11  |side stander W310123 KY0200-P22-K | L=160 L=160 1
12 |side stander spring W050017 AQ0200-001-K 3 0 /110 @15%2.5*H40*16 @15%2.5*H40*16 1
13 |flange nut J060004 E H M10*1.5 M10*1.5 1
14 |steps bolt J450041 i - M10%30*1.58.8 /S17 11 M10*30*1.5 1
15  |flange bolt J400009 28a GB5789-86 E H / H GB5789-86 M8*20 M8*20 2
16  |flange bolt J400004 243 GB5789-86 E H / H GB5789-86 M6*25 M6*25 1
17 |spring washer J010002 GB93-87 08 o8 2
18  |flat washer W040007 AV0008-001 H D8*16*H6.5 D8*16*H6.5 1




QUaNTItyrse]

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN N
1 carburetor W270003 KUO0101-K04 JK 19, KS JK 19 1
2 foam air filter W280002 KV0101-007 035 ¢35 1

2-1 [hoop J450011 \ 5} 1
3 carburetor anti-fire W270025 1

S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 |muffler assy. W290103 DB-14-K 5370 / N ;ﬂiﬂfﬁgeﬁig' 1
2 flange bolt J390011 GB5787-86 ‘E H M8*40*1.25 M8*40*1.25 1
3 |nut J080001 AW0200-001 GB923 M6*17 M6*17 2
4 flat washer W040008 AV0008-004 H O8*20*H14 O8*20*H14 1
5  |seal gasket W450010 KW0101-001 D32 D32 1




S/N |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN [ Quantity
1 |maincable D050028 AMO0400-030 030 i 1
2 CDI D030001 AMO0200-001 1
3 ignition coil D010007 A7 1
4 |relay D060004 DB-43 1
5 |voltage regulator D060002 AMO0600-002 4 110 1
6 flange bolt J390004 GB5787-86 E H M6*20 1
7 flange nut J060001 61a GB6177-86 E H H GB6177-86 M6 2
8 flange bolt J400002 223 GB5789-86 E H / GB5789-86 M6*16 1
g |efectric lock D070004 KMB 28 1314 !

o
s— @ LA

s @ J
86— @ )
!\-:
7 ./_.':-:-j — ;ﬁ’v\ -
.
"6

S/IN |part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:ny/se
1 |fuel tank assy. W370001 AF0101-001 CRF r 1# 1
2 fuel tank switch W450004 AF0102-001 ” 1
3 fuel cap rubber washer W400009 AR0500-00 1
4 |fuel cap W380015 AG0100-S03 3 3# 1
5  |breathing valve W380036 AP0100-002-K ISSR / 1
6 oil pipe clip J450020 \ 75 1
7 oil pipe clip J450021 v 9 1
8 |flange bolt J400010 BW5789-86 E H M8*25 M8*25 1
9 flat washer J020006 AW0200-001 @8x(p28x1.5 @8x(p28x1.5 2




10  |rubber washer W400006 AR0100-003 O10%24*3+21*3*H15/ | 1
11 |rubber washer W400007 AR0100-004 1
— 8
SIN [part name in EN U8 code Part No. U8 part name in CN Specification in CN Specification in EN Quan:uy/se
1 |CRFseat \W410005 DB-30 DB70/ DB70 1
2 |number plate W390005 DB-33 E CRFT” CRF 1# 1
3 front fender W390049 AH0101-001-W |'= CRF white 1
4 |front left cover W390050 AH0103-001-W |'= CRF white 1
5  [front right cover W390051 AH0104-001-W | CRF white 1
6 rear right cover W390054 AH0106-001-W ; CRF white 1
7 rar left cover W390052 AH0105-001-W CRF white 1
8 rear fender W390055 AH0107-001-W T CRF white 1
9  |flange bolt J400004 GB5789-86 E H M6*25 M6*25 2
10  |washer J020003 GB96-76 P6*p18*1.5 P6*p18*1.5 4
11 |sleeve W040005 AV0008-002 e8*p12*13 @8*p12*13 2
12 |flange nut J060001 GB6177-86 E H M6 M6 5
13  |flange bolt J400002 GB5789-86 E H M6*16 M6*16 1
14 |flange bolt J400001 GB5789-86 E H M6*12 M6*12 2
15 |bolt J230010 Aw0100-008 VI M6*16 M6*16 2
16 |bolt J230009 Aw0100-008 VI M6*12 M6*12 2
17 |rubber washer W400005 AR0100-002 ) 2
18  |rubber block W400003 AR0100-001 1
19  |screw J100003 GB845-85 ST4.2*16 ST4.2*16 7
20  |washer 1020002 GB97.1-85 6*@12*%1.5 96*@12*1.5 6
21 |screw J100001 GB845-85 ST4.2*12 ST4.2*12 2
22 |flange bolt J400003 GB845-85 E H M6*20 M6*20 2




—
JK 130

D0 -

Bl INTENSE BLUE GOS Oa7
SILVER GCS-620
WAITE

EE ATOMIC RED GCS 293

SIN

part name in EN

U8 code

Part No.

U8 part name in CN

Specification in CN

Specification in EN

Quantity7se
t

stickers

W431219

CRF 3M

JK13090-1" 90cc

MOQ=21sets

1




